
PennTec
2018 90th Annual Technical

Conference & Exhibition

PennTec 2018 • June 3-6, 2018
Hershey Lodge & Convention Center

Pennsylvania Water Environment Association

AWARDS PROGRAM



2

Monday, June 4, 2018
6:00pm	 Reception
6:20pm	 �Welcome—Michael Sedon, 2017-2018 PWEA President
6:25pm	� WEF Award Presentations—presented by Jenny Hartfelder,  

2017-2018 WEF President
6:40pm	 PWEA Award Presentations
	 • �Ted Moses High Hat Awards presented by Michael Sassaman
	 • �PWEA Awards presented by Kevin Shannon,  

2018-2019 PWEA President
7:15pm	 Presentation of the Past President’s Award
		  Remarks by Michael Sedon
7:30pm	 Presentation of the PWEA President’s Gavel 
		  Remarks by Kevin Shannon
[...]
Horsham Water & Sewer Authority
Refer to page 8 for information about this award recipient.

Class II Facility Safety Award
City of Reading Wastewater Treatment 
Facility
The City of Reading Wastewater Treatment Facility includes five 
city-owned remote pump stations and inter-municipal 
contributors whom contribute a 20.5 MGD average design flow 
to a 34-acre Trickling Filter based treatment plant. The City is 

home to 89,000 residents and a large concentration of commercial and industrial users.  An upgrade 
that will transition the Trickling Filter plant to an Activated Sludge plant is underway, quadrupling the 
daily personnel headcount and moving equipment within the facility.

Safety is paramount and begins with the individual. The plant’s base staff of 43 employees receive a 
weekly safety tailgate topic. The safety program includes an On-line SDS system, NIMS, GHS, Hazardous 
communication, SCBA, Emergency Evacuation planning, SPCC, PPC, AED, and CPR. The plant engages 
Facility- and City-wide accident review and prevention program. Vehicle accidents and personal Injuries 
are reviewed for potential of reoccurrence and new safety protocols are identified. 

The training and safety program strives to provide the tools employees need to remain safe and 
compliant with regulations. Whether it be mental knowledge or physical equipment, the City of Reading 
Wastewater Treatment Plant is ready to step up and take charge of the health and safety of our 
employees, so they may in turn continue to serve our communities and the environment as a whole. 

Facility Safety Awards, continued

PWEA AWARDS



18

>2.0 MGD
Diana Heimbach
Diana Heimbach is the Project Manager for CH2M at the Lehigh County Authority 
(LCA) Wastewater Pretreatment Plant in Allentown, PA. Diana began her career 
at CH2M as a laboratory analyst in 2008. In 2013, she advanced to Laboratory 
Supervisor and took on the additional role as a CH2M Regional Lab Coordinator. 
As a Lab Coordinator, she traveled to other CH2M labs and performed internal 
audits. This experience broadened her interpersonal skills and provided a 
building block into management. In 2014, she advanced into the Assistant 

Project Manager position. She obtained her operator’s license in 2015 and was promoted to Project 
Manager. Since becoming Project Manager, she has improved plant operations, spearheaded a full 
re-write of the extensive waste hauler program to mitigate risk and improve client revenue, and worked 
with the client on large capital projects including two belt press rebuilds, installation of a new grease 
receiving station, and design and implementation of a plant-wide SCADA system. Additionally, in 2017, 
Diana’s operational and managerial improvements helped CH2M to secure a 10 year extension to their 
contract with LCA that will carry their partnership through December 2028.

<2.0 MGD
Douglas Zook
Douglas Zook is employed by Inframark at the Northwestern Lancaster County 
Authority (NWLCA) Water and Wastewater Treatment Plants in Manheim, PA. 
After retiring from the U.S. Coast Guard in 2011, he obtained employment with 
Inframark at the Lititz, PA Water and Wastewater plants where he worked as an 
operator. In 2013 after achieving both Water and Wastewater certifications, he 
was transferred to the NWLCA projects and was promoted to Plant Supervisor in 
2015. In 2017 the NWLCA Wastewater Treatment Plant was awarded the 

EPWPCOA Operations and Maintenance Excellence Award. He was promoted to Plant Manager in 2018.

Mark B. Hannum Operator of the Year Awards
This award recognizes the operator that exemplifies the highest qualities and integrity of the water quality profession.  This award is in 
memory of Mark B. Hannum, past president of PWEA and Director of Operations and Maintenance at ALCOSAN.  Mark was highly regarded and 
respected by water quality professional in all areas of the industry.  The award recipient is selected based not just on the operations of their 
facility but their contribution to the water quality profession.  

PWEA AWARDS



19

Roy F. Weston Award
The Roy F. Weston Award was established in 1985 by the PWEA to acknowledge significant individual contributions to the field of industrial 
waste management. From a broadly based perspective, it recognizes the professional achievements of Awardees whose activities may have 
been conducted in the public or private sectors, in government service, or in academia. The Roy F. Weston Award is givento an individual 
residing in Pennsylvania who is involved in industrial waste management and has demonstrated leadership, significant achievement, and 
substantial contributions to the field of industrial waste management.

Randy Schaffer
Randy Schaffer started his career in wastewater by first working in an 
environmental testing lab in 1974. During this time, he took Environmental 
Engineering courses, which provided him with credentials to work at the 
Harrisburg Advanced Wastewater Treatment Facility (AWTF). Randy became 
Harrisburg's Pretreatment Coordinator in 1989 and also assumed the role of 
Laboratory Supervisor in 2008 at the AWTF. Randy oversees the laboratory 
accreditation program for the AWTF and has developed and implemented test 
method standard operating procedures (SOPs) and quality assurance/quality 
control criteria to maintain accreditation. Randy is the named Laboratory 

Supervisor and Quality Assurance Officer for the AWTF for laboratory accreditation.

Randy was part of the Harrisburg AWTF Safety committee and later joined PWEA's Industrial Waste 
Pretreatment committee, of which he is a current member. Randy has attended many pretreatment 
seminars through the years to further advance his knowledge of industrial waste and has presented at 
workshops on the topic. Randy maintains his Class A 1,2,3,4 and E wastewater operator's license. Under 
his term as the City of Harrisburg's pretreatment coordinator, the City had received a 1st place EPA 
National Pretreatment Program Excellence Award in 1990. Randy has accrued over 530 hours of 
continuing education credits over his tenure in the industry to further his knowledge of wastewater and 
industrial waste.

Over the years as the City of Harrisburg's pretreatment coordinator, and now for Capital Region Water 
(CRW), Randy has gained experience and knowledge with a variety of significant industrial users 
including, but not limited to, metal finishing, electroplating, printed circuit board manufacturing, 
incineration, landfill leachate, railroads, ice cream manufacturing, meat processing, water treatment and 
storage tank remediation sites. While his staff may conduct some of the industrial sampling, Randy 
continues to conduct the industrial site inspections.

In his role as Pretreatment Coordinator, Randy has developed standard operating procedures (SOPs) for 
an Industrial Waste Pretreatment Program Manual, an Industrial Waste Pretreatment Program Spill 
Prevention Plan Guidance Manual, an Industrial Waste Pretreatment Program Self-Monitoring Guidance 
Manual, and a Contract Waste Hauling Program Manual. He also conducts his own Local Limits 
Evaluations, updates pretreatment ordinances, as necessary, conducts annual surcharge assessments 
for some industrial dischargers and prepares the annual pretreatment report. Randy maintains open 
communications with EPA pretreatment personnel regarding CRW's industrial pretreatment program.

PWEA AWARDS



20

Hershey Creamery Company
The Hershey Creamery Company was established in 1894.  It is a 
family owned corporation engaged in the manufacture of Ice 
Cream, Ice Cream Novelties, Sherbets, Ice Milk and Yogurt.

As a significant industrial user discharging a high load of 
conventional pollutants, the Hershey Creamery Company 
installed a pretreatment system in 1992 to reduce their loading 
to Capital Region Water’s wastewater treatment facility.  The 

pretreatment system treats 40 to 70 thousand gallons per day of high strength wastewater and consists 
of an equalization tank, chemical addition (polymer plus poly aluminum hydroxide (PAH)) tank for 
flocculation, dissolved air floatation (DAF) unit to remove the flocculant, final pH adjustment and sludge 
storage.  The pretreatment plant functions to equalize clean-in-place (CIP) wastewater, remove excess 
fats (cream) and suspended solids from the waste stream and discharge only soluble BOD.

Over the years the quality of the pretreated wastewater waxed and waned depending on the attention 
to the pretreatment plant processes.  In recent years a pretreatment SOP was developed in an effort to 
maximize treatment capability. The DAF thru-put is monitored to adhere to the design capacity of the 
DAF unit and poly aluminum hydroxide (PAH) coagulant was reintroduced to supplement the existing 
polymer.  This along with daily log sheets to documentation the operating parameters (gage reading 
and recording), introduction of settleometer testing for flocculant assessment, weekly or as needed 
process pH meter calibration and hourly flow monitoring has led to treatment optimization.

Over the past year, the aforementioned operational optimization has resulted in a significant reduction 
in BOD and TSS surcharges.  Also, Oil/Grease exceedances were reduced to zero and compliance 
increased to 100%. 

Industrial Waste Excellence Award
The Industrial Waste Excellence Award is to recognize outstanding performance by industry in the area of industrial waste management in 
Pennsylvania. This award is given in consideration of wastewater or hazardous/solid waste facility design, research and/or operations as they 
relate to protection of surface and groundwater within Pennsylvania.

PWEA AWARDS



21

>5.0 MGD
City of Lebanon Authority
The City of Lebanon Authority (COLA) Biosolids Program is a very self-sufficient 
program.  Looking back before the EPA 503 regulations the facility had taken 
care of all aspects of their ‘sludge’ hauling.  From permitting the farms to hauling 
and spreading the solids as well as collecting soil samples and working with 
farm’s conservation plans.  All record keeping was maintained in house.  The 
COLA laboratory performed the metals and nutrient analysis on the soils.

When 503 came in and the changes it brought - the facility continued to maintain 
this approach.  Permitting of the biosolids was performed by plant staff – under a Class B / Non-EQ 
permit.  All residual nitrogen calculations, agronomic calculations and notifications were handled in 
house.  The facility continued to haul and apply both liquid and dewatered ‘cake’ biosolids.

In 2014 a new biosolids processing building was brought on line.  Two 1.9 million gallon anaerobic 
digesters begin the process, in series.  The digested biosolids are dewatered using two Alfa Laval 
centrifuges and then dried by a Komline Sanderson Dryer.  The initial demonstration of the class A 
process and permit application were all performed by and prepared by current COLA Staff.

Currently the biosolids are given away to local farmers and used by the Greater Lebanon Refuse 
Authority as a top soil amendment.  The GLRA uses the topsoil for landscaping.  COLA had worked with 
a consultant to market the biosolids.  At that time because many cost savings were already in place – 
the gain would be minimal and the decision was made to just give away the class A Biosolids away.

The facility produces between 900 to 1000 dry tons of biosolids per year.

Beneficial Use of Biosolids Award
The Biosolids Award was established by the PWEA Biosolids Committee to acknowledge extraordinary facilities in the area of biosolids 
management and compliance with PA DEP regulations.

Tina Myers
Tina Myers has been the Wastewater Department Supervisor for New Holland 
Borough since 1988. The plant recently completed a BNR upgrade. 

She supervises a staff of four with all phases of plant and collection system 
operations.  Tina previously worked in contract operations, and in municipal 
plants at Elizabethtown, Columbia, and Lititz.  Her first treatment plant position 
was as Lab Technician. She holds a PA Operator Certification - Class A, E, 
subclass 1,2,3,4.

Tina received her degree in Biology from Millersville and is working to complete an advanced degree in 
Environmental Pollution Control from Penn State Harrisburg. She currently serves as an instructor for 
the Wastewater Operators Program at the Reading Area Community College.  She also services on the 
PWEA Board of Directors as the Eastern Section Director.

Walter A. Lyon Purity of Waters Award
The PWEA Walter A. Lyon Purity of Waters Award was established by the PWEA Awards Committee to acknowledge extraordinary personal 
service and commitment to the Association and to the protection of the waters of this Commonwealth. The Award is presented to an individual 
for his/her contributions to the advancement of the PWEA and water quality protection.

PWEA AWARDS



22

Michael Schober
Mike Schober is a regular and active participant in PWEA Stormwater Committee 
activities and statewide PWEA meetings.  He reviewed abstracts for the 2017 
Stormwater Summit and PennTec 2018 and provided useful feedback in 
evaluations and selection of speakers.  He served as a moderator for the 
Stormwater Summit in November 2017 in State College, PA.

Mike has been a member of PWEA for over 25 years and has participated 
actively in the Stormwater Committee and currently chairs the Public Education 
Committee.  As a Regional Client Service Manager at T&M Associates, he is 

regularly involved in helping municipalities with Pollution Reduction Plans and is assisting with the 
formation of a stormwater authority. Mike is also actively involved in the Pennsylvania Municipal 
Authorities Association and the Eastern Pennsylvania Water Pollution Control Operators Association.

Golden Raindrop Award
The PWEA Golden Raindrop Award was established by the PWEA Stormwater Committee to acknowledge extraordinary personal service to the 
Association while working to promote stormwater management understanding, operation & maintenance, training and continuing education. 
The award will be presented to an individual for contributions to the advancement of the state of the art of stormwater management. 

PWEA AWARDS

Gary Parks
Gary Parks has over 25 years of municipal management experience as a 
councilman, borough manager and in authority management.  The last ten years 
have with The Peters Township Sanitary Authority as their Special Projects 
Manager.  

In his current capacity, he has developed and implemented an expanded time of 
sale dye test program as well as a grease trap inspection and management 
program.  Both of these programs involve heavy interaction with the public.

In addition to on the job training, he is a PA Certified UCC Commercial Plumbing Inspector and is 
NASSCO Certified in PACP (Pipeline Assessment Certification), MACP (Manhole Assessment Certification 
Program) and LACP (Lateral Assessment Certification Program).

Golden Manhole Society Award
The PWEA Golden Manhole Society Award was established by the PWEA Collection System Committee to acknowledge extraordinary personal 
service to the Association while working to promote wastewater collection system understanding, operation and maintenance, training and 
continuing education. The award is presented to an individual for contributions to the advancement of the state of the art of wastewater 
collection.



23

Conewago Enterprises Inc.
For over five decades, projects constructed by CEI (or its 
predecessor, Conewago Contractors, Inc.) have served the citizens 
and businesses of the Commonwealth of Pennsylvania by making 
significant improvements to a multitude of wastewater collection, 
pumping, and treatment systems. Since 1997, CEI has completed 
over 50 projects for a variety of municipal, industrial, and real 
estate project owners in several central Pennsylvania counties, 